ALIGN THE RAILS WITH THE HEADBOARD AND PLATFORM
FIRST INSERT THE SCREWS AS SHOWN IN FIG. A, AND MAKE
SURE THAT THE PERFORATION ARE ALIGNED.

SOCKET BUTTON HEAD 5/16 X 1-1/2

SPLIT LOCK WASHER 5/16

PAN HEAD SCREWS 8 X 1"

A

\ DESCRIPTION #

SOCKET BUTTON HEAD 5/16 X 1-1/2" 4

ASSEMBLING INSTRUCTIONS SOCKET BUTTON HEAD 5/16 X 3/4" 4

’ |NTERNA‘|‘|ONAL PAN HEAD SCREWS 8 X 1" 8
SPLIT LOCK WASHER 5/16 8

I-PLT-EOQO07 1

1/2 ALLEN KEY 3/16




SPLIT LOCK WASHER 5/16

SOCKET BUTTON HEAD 5/16 X 3/4

3. AFTER TO INSERT THE HEADBOARD SCREWS, INSERT THE
PLATFORM SCREWS AS SHOWN IN FIG.B

4. FOR THE END INSERT THE CENTER LEGS IN THE SLAT’'S
HOLES AND PLACE ALL THE SLATS AS SHOWN IN IMAGE 4.

ASSEMBLING INSTRUCTIONS
(:@ INTERNATIONAL

I-PLT-EOO7
2/2

5 4 3 2 1



ITEM DESCRIPTION #

1TOR009 | TORNILLO ALLEN CABEZA BOLA 5/16 X 1-1/2" 4

1TOR003 | TORNILLO ALLEN CABEZA BOLA 5/16 X 3/4" 4

1PIJ003 | PIJA PAVONADA CABEZA SARTEN 8 X 1 8

1RONOT1  |RONDANA DE PRESION 5/16 8

1HER251  |LLAVE ALLEN 3/16 1
INTERNATIONAL ASSEMBLING INSTRUCTIONS

I-MIX-EO08




	Hoja2
	Vista de dibujo1
	Vista de dibujo2
	Vista de detalle A (1 : 5)

	Hoja3
	Vista de dibujo6
	Vista de detalle B (1 : 5)
	Vista de dibujo8

	Hoja4

